CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ADDENDUM NO. 1 TO ORDER NO. 95-32
VALLEY CENTER MUNICIPAL WATER DISTRICT

LOWER MOOSA CANYON WATER RECLAMATION FACILITY
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regional
board), finds that:

1.

On February 9, 1995, this Regional Board Adopted Order No. 95-32, "Waste Discharge
Requirements for Valley Center Municipal Water District, Lower Moosa Canyon
Reclamation Facility, San Diego County". Order No. 95-32 establishes requirements for
the disposal of up to 1.0 million gallons per day (MGD) of secondary treated effluent.

Facility Design and Operation Specification C.3 requires the District, prior to initiation
of discharge in excess of 0.3 MGD to the percolation ponds to submit a report that
provides a program for monitoring, management, and forecasting of any future potential
problems associated with balancing discharges to and extractions from the Bonsall Basin.

The District submitted a complete Report of Waste Discharge on April 17, 1995,
requesting an increase in the allowable discharge to the Districts percolation ponds
located near Lower Moosa Canyon Creek in the Bonsall basin from 0.3 MGD to 0.44
MGD, Included in the Districts RWD was a Ground Water Management Pian Report
prepared by Barrett Consulting Group.

The report of waste discharge provides sufficient technical information to support an
increase in discharge from 0.3 MGD to 0.44 MGD of secondary treated wastewater to
the Districts percolation ponds located near the Lower Moosa Canyon Creek in the
Bonsall Basin, The report indicated that the Bonsall basin has the capacity to accept
discharges of up to 0.44 MGD without requiring some type of ground water extraction
plan. Furthermore, the report concludes that the increase in flow is not anticipated to
impact the water quality of existing downgradient domestic wells.

The Ground Water Management Plan Report recommends the District to conduct an
enhanced ground water monitoring program for at least one year. The one year
monitoring program is needed to validate the results of the basin computer modeling
program and to provide the District with the database needed to reliably predict the
response of the ground water basin as effluent discharge rates increase.

The Regional Board has notified all known interested parties of its intent to modify Order
No. 95-32 to reflect an increase in discharge to the percolation ponds and implementation
of additional ground water monitoring and sampling.



Addendum No. 1 to Order No. 95-32

page 2

The Regional Board in a public hearing heard and considered all comments pertaining
to the modification of Order No. 95-32.

This facility is an existing facility and as such is exempt from the provisions of the
California Environmental Quality Act, in accordance with Title 14, California Code of
Regulations, Article 19, Section 15301.

IT IS HEREBY ORDERED THAT ORDER NO. 95-32 IS MODIFIED AS FOLLOWS:

1.

Facility Design and Operation Specification C.3 has been changed to read the following.

Prior to initiation of discharge in excess of 0.44 MGD to the percolation ponds located
in the Bonsall Basin, the discharger shall either submit a technical report that
demonstrates the basin has capacity for discharges greater than 0.44 MGD; or implement
an approved basin management plan designed to balance the discharges to and extraction
from the basin. |

Add the following as Reporting and Record Keeping Requirement F.10:

The discharger shall submit a report to this office by December 1, 1996, that provides
sufficient documentation to validate the findings made in the Districts technical report
submitted as part of their April 17, 1995, report of waste discharge as described in
Finding No. 3 of Addendum No. 1 of this Order.

I, Arthur L. Coe, Executive Officer, do hereby certify the foregoing is a full, true, and
correct copy of an Order adopted by the California Regional Water Qualjjge Control
Board, on August 10, 1995,

ARTHUR L. COE
Executive Officer



RSN

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ORDER NO. 95-32

WASTE DISCHARGE REQUIREMENTS
FOR
VALLEY CENTER MUNICIPAL WATER DISTRICT
LOWER MOOSA CANYON RECLAMATION FACILITY
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regional
Board) finds that:

1. On June 14, 1971, this Regional Board adopted Order No. 71-37, Waste Discharge
Requirements for the Valley Center Municipal Water District Lower Moosa Canyon
Facility. Order No. 71-37 established waste discharge requirements for the disposal of up
to 0.50 million gallons per day (MGD) of treated effluent by spray irrigation on three golf
courses and percolation into the Lower Moosa Canyon ground water basin.

2. On October 15, 1984, this Regional Board adopted Order No. 84-46, Waste Discharge
Requirements for the Valley Center Municipal Waster District Lower Moosa Canyon
Reclamation Facility. Order No. 84-46 superseded Order No. 71-37 and established waste
discharge requirements for the disposal of up to 1.0 MGD of treated effluent into the
Lower Moosa Canyon ground water basin.

3. The Lower Moosa Canyon Water Reclamation Facility (LMCWREF) is located in the NW %
of Section 1, T11S, R3W, SBB&M in the Moosa Hydrologic Subarea (HSA) (903.13) of
the San Luis Rey Hydrologic Unit (903.00). The facility currently provides a secondary
level of treatment and has a rated capacity of 0.5 MGD with current flow rates of
approximately 0.25 MGD. The treatment facilities at LMCWRF include a barminutor,
two activated sludge aeration tanks, two secondary clarifiers, chlorination facilities, an
aerobic digester and four sludge drying beds. The effluent is discharged to three
percolation ponds.

4, The District proposes to increase the LMCWRF plant capacity from 0.5 MGD to 1.0 MGD
by providing a in-line aerated grit removal chamber, two additional activated sludge
aeration tanks, an additional secondary clarifier, a new aerated sludge holding tank, and
additional sludge drying beds.

5. Order No. 84-46 has been reviewed by the Regional Board staff in accordance with criteria
established in the Administrative Procedures Manual adopted by the State Water Resources
Control Board. This Order, which supersedes Order No. 84-46, consolidates and makes
changes to the Findings, Requirements, and Monitoring and Reporting Program of Order
No. 84-46.



10.

11.

Order No. 95-32

The District submitted an Odor Control Plan on January 10, 1985. The plan included
more frequent hauling of sludge, installation of mechanical sludge dewatering equipment,
chlorination at the influent wet well and introduction of air under pressure into the pressure
transmission line. On February 8, 1985, the District submitted a Revised Odor Control
Plan that eliminated the option of installing mechanical sludge dewatering equipment and air
scrubbers. The District has since installed covers over all influent channels, injects
chlorine at the influent wet well and increased the frequency of sludge hauling.

The LMCWRE currently discharges to percolation ponds located adjacent to Lower Moosa
Canyon Creek, in the N1/2 of Section 35, T10S, R3W, SBB&M in the Bonsall Hydrologic
Subarea (HSA) (903.12) of the San Luis Rey Hydrologic Unit (903.00). The ponds are
contained on an 11 acre site having a collective volume of approximately 60 acre-feet.
Order No. 84-46 limits the discharge of 0.3 MGD to the percolation ponds to ensure that
percolated effluent does not surface down gradient within the Bonsall HSA. The District is
now investigating the basin’s capacity to assimilate a volume of discharge greater than 0.3
MGD.

The District is currently considering three alternative disposal options for up to 1.0 MGD.

a. percolation of 100% of the plant effluent to the percolation ponds;

b. percolation of 100% of the plant effluent (treated to secondary level) and
withdrawal of ground water from the Lower Moosa Basin for landscape
irrigation;

c. full Title 22 treatment of the effluent at the LMCWREF and direct transport

from the facility to reclaimed water markets. Percolation ponds would be
used to accommodate flows in excess of reclamation demands.

According to Title 22, Division 4, Chapter 3 of the California Code of Regulations, a direct
beneficial use is defined as the use of reclaimed water which has been transported from the
point of production to the point of use without an intervening discharge to water of the
state. Therefore, ground water extraction from the Bonsall basin for reuse within the
Lower Moosa basin does not constitute a direct benficial use.

The Valley Center Municipal Water District has prepared a final environmental impact
report dated June 1984 for the Central Valley Center Sewage Project in accordance with the
California Environmental Quality Act (Public Resources Code, Section 21000 et. seq.) and
the State Guidelines.

The District identified the potential for surfacing of percolated effluent in the Lower Moosa
Canyon basin as an adverse water resource related environmental impact of the project. In
order to ensure that percolated effluent does not surface in the Lower Moosa Canyon basin,
the District has proposed to implement a ground water basin management plan. The
proposed ground water basin management plan, if implemented, would avoid the potential
adverse water quality impacts of the project identified in the District’s environmental impact
report.



Order No. 95-32

12. The Discharger reports that the reclaimed wastewater and Lower Moosa Canyon ground
water supplied by the District to the Circle "R" and the Lawrence Welk Golf Courses will
replace the current use of a poorer quality local ground water for irrigation at these golf
courses. The data was obtained on March 1, 1984.

" GROUND WATER QUALITY - LOWER MOOSA CANYON BASIN "
R ——— =

Constituent Unit Circle "R" Lawrence
Wells Welk’s Well
{Combined)
Total Dissolved Solids mg/l 1387 1055
Chloride mg/1 341 245
Sodium mg/i 170 130
Sulfate mg/l 144 124
Total Kjeldahl Nitrogen mg/1 0.03 0.03
Total Phosphorus mg/1 0.01 0.01
Nitrate/N mg/1 0.05 0.05
Boron mg/1 0.17 0.23
Fluoride mg/1 0.34 0.22
NOTE: mg/T = milligrams per liter



Order No. 95-32

13.  The Discharger reports that the estimated quality of the Lower Moosa Canyon Water
Reclamation Facility (LMCWRF) effluent is as follows:

Constituent Unit LMCWRF Effluent
1994
Total Dissolved Solids mg/1 877-1011
Chloride mg/1 142-192.3
Percent Sodium mg/1 48.5-55.6
Sulfate mg/1 251-330
Biochemical Oxygen mg/l 2.0-3.0
Demand
Methylene Blue Active mg/l 0-0.14
Substances
Suspended Solids mg/1 5.1-12.6
Turbidity NTU 3.0-5.9
Boron mg/l 0.33-0.40
Fluoride mg/l 0.18-1.62
NOTE: mg/l = milligrams per liter

NTU = Nephelometric Turbidity Units

14,  The "Comprehensive Water Quality Control Plan Report, San Diego Basin (9) (Basin
Plan) was adopted by this Regional Board on March 17, 1975; and subsequently
approved by the State Water Resources Control Board (State Board). Subsequent
revisions to the Basin Plan have also been adopted by the Regional Board and approved
by the State Board.



Order No. 95-32

15.  The Basin Plan establishes the following beneficial uses for the surface waters of the
Lower Moosa Canyon Hydrologic Subarea (903.13):

BENEFICIAL USES IDENTIFIED IN BASIN PLAN
FOR
LOWER MOOSA CANYON HYDROLOGIC SUBAREA

““u——__-‘_‘_-—'———_—ﬁ
BENEFICIAL USES INLAND SURFACE GROUND WATER''!
WATER
MUN Municipal and Domestic Supply X
AGR  Agriculture Supply : X X oo

IND Industrial Service Supply X X

| PROC  * Tndustrial Process Supply -

GRW Groundwater Recharge

FRSH _Freshwator Replenishment

POW Hydropower Generation

REC-I Water Contact Récrééi_ién L [ SRR I O _' X
REC-2  Non-Contact Water Recreation X
WARM. Warm FremWater Haoiat | x

COLD Cold Fresh-Water Habitat
WILD _Wi’lc.il'ife_'Haﬁi'mjt‘.:i : T e X
RARE Preservation of Rare & Endangered Species X
SPWN;-‘S— Fish 'S.pawning::‘-'l;‘.: i [
[...]
GENERAL REPORTING REQUIREMENT

The discharger shall furnish to the Executive Officer of this Regional Board,
within a reasonable time, any information which the Executive Officer may
request to determine whether cause exists for modifying, revoking and reissuing,
or terminating this Order. The discharger shall also furnish to the Executive
Officer, upon request, copies of records required to be kept by this Order.

RETENTION OF RECORDS

The discharger shall retain records of all monitoring information, including all
calibration and maintenance records, copies of all reports required by this Order,
and records of all data used to complete the application for this Order. Records
shall be maintained for a minimum of five years from the date of the sample,
measurement, report, or application. This period may be extended during the
course of any unresolved litigation regarding this discharge or when requested by
the Regional Board Executive Officer.

PERMIT REVISION

This Order may be modified, revoked and reissued, or terminated for cause
including, but not limited to, the following:

(@) Violation of any terms or conditions of this Order;

(b) Obtaining this Order by misrepresentation or failure to disclose fully all
relevant facts; or

(c) A change in any condition that requires either a temporary or permanent
reduction or elimination of the authorized discharge.

The filing of a request by the discharger for the modification, revocation and

reissuance, or termination of this Order, or notification of planned changes or
anticipated noncompliance does not stay any condition of this Order.

18



Order No. 95-32

5.

CHANGE IN DISCHARGE

The discharger shall file a new Report of Waste Discharge at least 120 days prior
to the following:

(a) Addition of a major industrial waste discharge to a discharge of essentially

domestic sewage, or the addition of a new process or product by an
industrial facility resulting in a change in the character of the wastes.

(b) Significant change in the treatment or disposal method (e.g., change in the
method of treatment which would significantly alter the nature of the
waste.)

(9] Change in the disposal area from that described in the findings of this
Order.

(d) Increase in flow beyond that specified in this Order.

(e) Other circumstances which result in a material change in character,
amount, or location of the waste discharge.

® Any planned change in the regulated facility or activity which may result
in noncompliance with this Order.

CHANGE IN OWNERSHIP

This Order is not transferrable to any person except after notice to the Executive
Officer. The discharger shall submit this notice in writing at least 30 days in
advance of any proposed transfer. The notice must include a written agreement
between the existing and new discharger containing a specific date for the transfer
of this Order’s responsibility and coverage between the current discharger and the
new discharger. This agreement shall include an acknowledgement that the
existing discharger is liable for violations up to the transfer date and that the new
discharger is liable from the transfer date on. The Regional Board may require
modification or revocation and reissuance of this Order to change the name of the
discharger and incorporate such other requirements as may be necessary under
the California Water Code.

INCOMPLETE REPORTS

Where the discharger becomes aware that it failed to submit any relevant facts in
a Report of Waste Discharge or submitted incorrect information in a Report of
Waste Discharge or in any report to the Regional Board, it shall promptly submit
such facts or information.

19



Order No. 95-32

8.

9.

REPORT DECLARATION

All applications, reports, or information submitted to the Executive Officer shall
be signed and certified as follows:

(a)

(b)

(©)

The Report of Waste Discharge shall be signed as follows:

(1)  For a corporation - by a principal executive officer of at least the
level of vice-president.

(2)  For a partnership or sole proprietorship - by a general partner or
the proprietor, respectively.

(3)  For a municipality, state, federal or other public agency - by either
a principal executive officer or ranking elected official.

All other reports required by this Order and other information required by
the Executive Officer shall be signed by a person designated in paragraph
(a) of this provision, or by a duly authorized representative of that person.
An individual is a duly authorized representative only if:

(1)  The authorization is made in writing by a person described in
paragraph (2) of this provision;

(2)  The authorization specifies either an individual or a position having
responsibility for the overall operation of the regulated facility or
activity; and

3) The written authorization is submitted to the Executive Officer.

Any person signing a document under this Section shall make the
following certification:

"I certify under penalty of law that I have personally examined and am
familiar with the information submitted in this document and all
attachments and that, based on my inquiry of those individuals
immediately responsible for obtaining the information, I believe that the
information is true, accurate, and complete. I am aware that there are
significant penalties for submitting false information, including the
possibility of fine and imprisonment."

REGIONAL BOARD ADDRESS

The discharger shall submit reports required under this Order, or other
information required by the Executive Officer, to:

Groundwater Unit

California Regional Water Quality Control Board, San Diego Region
9771 Clairemont Mesa Blvd, Suite B

San Diego, California 92124-1331

20



Order No. 95-32

G.

NOTIFICATIONS

YESTED RIGHTS

This Order does not convey any property rights of any sort or any exclusive
privileges. The requirements prescribed herein do not authorize the commission
of any act causing injury to persons or property, nor protect the discharger from
liability under federal, state or local laws, nor create a vested right for the
discharger to continue the waste discharge.

U.S. EPA REVIEW

These requirements have not been officially reviewed by the United States
Environmental Protection Agency and are not issued pursuant to Section 402 of
the Clean Water Act.

SEVERABILITY

The provisions of this Order are severable, and if any provision of this Order, or
the application of any provision of this Order to any circumstance, is held
invalid, the application of such provision to other circumstances, and the
remainder of this Order, shall not be affected thereby.

ORDER NQO. 84-46

This Order supersedes Order No. 84-46, "Waste Discharge Requirements for the
Valley Center Municipal Water District, Lower Moosa Canyon Reclamation
Facility, San Diego County”. This Order becomes effective on the date of
adoption by the Regional Board.

I, Arthur L. Coe, Executive Officer, do hereby certify the foregoing is a full, true, and
correct copy of an Order adopted by the California Regional Water Quality Control
Board, San Diego Region, on February 9, 1995

Arthur L, C'oe
Executive Officer

21



STANDARD PROVISIONS
FOR
RULES AND REGULATIONS

(Attachment No. 1 to Order No. 95-32)

Provisions implementing Title 22, Division 4, Chapter 3, Wastewater Reclamation
Criteria, and Title 17, Division 1, Chapter 5, Group 4, Article 1 & 2, of the
California Code of Regulations;

Provisions implementing the State Department of Health Services (DOHS) Guidelines
For Use of Reclaimed Water and Guidelines for Use of Reclaimed Water for
Construction Purposes and measures that are deemed necessary for protection of
public health, such as the American Water Works Association (AWWA)
California/Nevada Section, Guidelines for the Distribution of Non-Potable Water
or alternate measures, acceptable to DOHS, providing equivalent protection of public
health;

Provisions authorizing the Regional Board, the discharger/producer, or an authorized
representative of these parties, upon presentation of proper credentials, to inspect the
facilities of any reclaimed water user to ascertain whether the user is complying with
the discharger/producer’s rules and regulations;

Provision for written notification, in a timely manner, to the discharger/producer by
the reclaimed water user of any material change or proposed change in the character
of the use of reclaimed water;

Provision for submission of a preconstruction report to the discharger/producer by the
reclaimed water user in order to enable the discharger/producer to determine whether
the user will be in compliance with the discharger/producer’s rules and regulations;

Provision requiring reclaimed water users to designate a reclaimed water supervisor
responsible for the reclaimed water system at each use area under the user’s control.
Reclaimed water supervisors should be responsible for the installation, operation, and
maintenance of the irrigation system, enforcement of the discharger/producer’s
reclaimed water user rules and regulations, prevention of potential hazards, and
maintenance of the reclaimed water distribution system plans in "as built" form;

Provision authorizing the discharger/producer to cease supplying reclaimed water to
any person who uses, transports, or stores such water in violation of the
discharger/producer’s rules and regulations;



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ORDER NO. 95-32

WASTE DISCHARGE REQUIREMENTS
FOR
VALLEY CENTER MUNICIPAL WATER DISTRICT
LOWER MOOSA CANYON RECLAMATION FACILITY
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regional
Board) finds that:

1.

On June 14, 1971, this Regional Board adopted Order No. 71-37, Waste Discharge
Requirements for the Valley Center Municipal Water District Lower Moosa Canyon
Facility. Order No. 71-37 established waste discharge requirements for the disposal of up
to 0.50 million gallons per day (MGD) of treated effluent by spray irrigation on three golf
courses and percolation into the Lower Moosa Canyon ground water basin.

On October 15, 1984, this Regional Board adopted Order No. 84-46, Waste Discharge
Requirements for the Valley Center Municipal Waster District Lower Moosa Canyon
Reclamation Facility. Order No. 84-46 superseded Order No. 71-37 and established waste
discharge requirements for the disposal of up to 1.0 MGD of treated effluent into the
Lower Moosa Canyon ground water basin.

The Lower Moosa Canyon Water Reclamation Facility (LMCWREF) is located in the NW %
of Section 1, T11S, R3W, SBB&M in the Moosa Hydrologic Subarea (HSA) (903.13) of
the San Luis Rey Hydrologic Unit (903.00). The facility currently provides a secondary
level of treatment and has a rated capacity of 0.5 MGD with current flow rates of
approximately 0.25 MGD. The treatment facilities at LMCWREF include a barminutor,
two activated sludge aeration tanks, two secondary clarifiers, chlorination facilities, an
aerobic digester and four sludge drying beds. The effluent is discharged to three
percolation ponds.

The District proposes to increase the LMCWRF plant capacity from 0.5 MGD to 1.0 MGD
by providing a in-line aerated grit removal chamber, two additional activated sludge
aeration tanks, an additional secondary clarifier, a new aerated sludge holding tank, and
additional sludge drying beds.

Order No. 84-46 has been reviewed by the Regional Board staff in accordance with criteria
established in the Administrative Procedures Manual adopted by the State Water Resources
Control Board. This Order, which supersedes Order No. 84-46, consolidates and makes
changes to the Findings, Requirements, and Monitoring and Reporting Program of Order
No. 84-46.



10.

11.

Order No. 95-32

The District submitted an Odor Control Plan on Januvary 10, 1985. The plan included
more frequent hauling of sludge, installation of mechanical sludge dewatering equipment,
chlorination at the influent wet well and introduction of air under pressure into the pressure
transmission line. On February 8, 1985, the District submitted a Revised Odor Control
Plan that eliminated the option of installing mechanical sludge dewatering equipment and air
scrubbers. The District has since installed covers over all influent channels, injects
chlorine at the influent wet well and increased the frequency of sludge hauling.

The LMCWREF currently discharges to percolation ponds located adjacent to Lower Moosa
Canyon Creek, in the N1/2 of Section 35, T10S, R3W, SBB&M in the Bonsall Hydrologic
Subarea (HSA) (903.12) of the San Luis Rey Hydrologic Unit (903.00). The ponds are
contained on an 11 acre site having a collective volume of approximately 60 acre-feet.
Order No. 84-46 limits the discharge of 0.3 MGD to the percolation ponds to ensure that
percolated effluent does not surface down gradient within the Bonsall HSA. The District is
now investigating the basin’s capacity to assimilate a volume of discharge greater than 0.3
MGD.

The District is currently considering three alternative disposal options for up to 1.0 MGD.

a. percolation of 100% of the plant effluent to the percolation ponds;

b. percolation of 100% of the plant effluent (treated to secondary level) and
withdrawal of ground water from the Lower Moosa Basin for landscape
irrigation;

c. full Title 22 treatment of the effluent at the LMCWRF and direct transport
from the facility to reclaimed water markets. Percolation ponds would be
used to accommodate flows in excess of reclamation demands.

According to Title 22, Division 4, Chapter 3 of the California Code of Regulations, a direct
beneficial use is defined as the use of reclaimed water which has been transported from the
point of production to the point of use without an intervening discharge to water of the
state. Therefore, ground water extraction from the Bonsall basin for reuse within the
Lower Moosa basin does not constitute a direct benficial use.

The Valley Center Municipal Water District has prepared a final environmental impact
report dated June 1984 for the Central Valley Center Sewage Project in accordance with the
California Environmental Quality Act (Public Resources Code, Section 21000 et. seq.) and
the State Guidelines.

The District identifted the potential for surfacing of percolated effluent in the Lower Moosa
Canyon basin as an adverse water resource related environmental impact of the project. In
order to ensure that percolated effluent does not surface in the Lower Moosa Canyon basin,
the District has proposed to implement a ground water basin management plan. The
proposed ground water basin management plan, if implemented, would avoid the potential
adverse water quality impacts of the project identified in the District’s environmental impact

report.



Order No. 95-32

12, The Discharger reports that the reclaimed wastewater and Lower Moosa Canyon ground
water supplied by the District to the Circle "R" and the Lawrence Welk Golf Courses will

replace the current use of a poorer quality local ground water for irrigation at these golf
courses. The data was obtained on March 1, 1984.

| GROUND WATER QUALITY - LOWER MOOSA CANYON BASIN I

Constituent Unit Circle "R" Lawrence
Wells Welk’s Well
(Combined)
Total Dissolved Solids mg/1 1387 1055
Chloride mg/1 341 245
Sodium mg/1 170 130
Sulfate mg/l 144 124
Total Kjeldahl Nitrogen mg/l 0.03 0.03
Total Phosphorus mg/1 0.01 0.01
Nitrate/N mg/l 0.05 0.05
Boron mg/l 0.17 0.23
Fluoride mg/l 0.34 0.22
NOTE: mg/l = milligrams per liter



Order No. 95-32

13. The Discharger reports that the estimated quality of the Lower Moosa Canyon Water
Reclamation Facility (LMCWREF) effluent is as follows:

Constituent Unit LMCWREF Effluent
1994
Total Dissolved Solids mg/1 877-1011
Chloride mg/l 142-192.3
Percent Sodium mg/l 48.5-55.6
Sulfate mg/1 251-330
Biochemical Oxygen mg/1 2.0-3.0
Demand
Methylene Blue Active mg/l 0-0.14
Substances
Suspended Solids mg/1 5.1-12.6
Turbidity NTU 3.0-5.9
Boron mg/1 0.33-0.40